


TABLE OF CONTENTS

Page No.

SHIPPING BLOCKS & STRAPS 1—2
GENERAL INSTRUCTIONS & INFORMATION 3—11
SWITCH ADJUSTMENTS 12
ASSEMBLED CABINET 13—17
PERISCOPE ASSEMBLY 18—19
PERISCOPE PANEL 20—22
EFFECT ASSEMBLY 23—24
TIME-SCORE DISPLAY 25—26
MECH PANEL 27—28
MIRROR PIVOT ASSEMBLY 29—30
TORPEDO CONVEYOR ASSEMBLY 31—34
TORPEDO UNIT ASSEMBLY 35—36
TARGET ASSEMBLY 37—42
LONG RANGE TARGET ASSEMBLY 43— 46
CLOSE RANGE & MID RANGE TARGET SHIPS 47—A48
FRONT DOOR ASSEMBLY 49—50
ADDITIONAL PARTS LIST 51
GAME LOGIC COMPONENTS LAYOUT 52
GAME LOGIC RRC LAYOUT 53
GAME LOGIC SCHEMATIC 54
MOTHER BOARD SCHEMATIC 55
MOTHER BOARD COMPONENTS LAYOUT 56
POWER SUPPLY COMPONENTS LAYOUT 57
POWER SUPPLY SCHEMATIC 58
SCORE-TIME DISPLAY COMPONENTS LAYOUT 59
SCORE-TIME DISPLAY SCHEMATIC 60
WIRING SCHEMATIC 61

FILTER PRINTED CIRCUIT BOARD MOUNTING INSTRUCTIONS 62—63

WARNING

THIS GAME MUST BE GROUNDED. FAILURE TO DO

SO MAY RESULT IN DESTRUCTION TO ELECTRONIC
COMPONENTS.

©1979 MIDWAY MFG. CO. ALL RIGHTS RESERVED



Z80 COMPACT MOTHER BOARD

CHIP NUMBER
7400
7404
7421
7493
7418138
7418139
74161
74367
4006
4030
6810
2716
9316
780
8216

LM 339
LM 377
555

Additional Devices:
TIP 110

19,968

LS

NOTE:

FUNCTION

Quad 2 input Nand gate
Hex inverter

Triple 3 input Nor gate
4 Bit counter

3 to 8 Line decoder

3 to 8 Line decoder

4 Bit counter

Hex bus driver buffer
18 Bit shift register
Quad Ex. Or.

128 X 8 Bit static RAM
PROM 16K

ROM 16K

CPU

Bi-directional driver
Voltage comparitor
Amplifier

Timer

Transistor {(NPN)
Crystal

Low schottky

When an I.C. is a low schottky, it

should be replaced by a low schottky device.

SUBMARINE

Game Logic
A084-90704-E760
CHIPNUMBER  FUNCTION
7406 Buffer (inverting)
7474 Dual “D" flip-flop
74175 Quad “D" flip-flop
7418367 Hex bus driver
LM3900 Quad op. amp.
LM339 Quad voltage compara
LM324 Quad op. amp.
LM741 Op. amp.
MOC3011 Opto. isolator
LF353 Op. amp.
SC136D Triac
TIP31 Transistor NPN
TIP32 Transistor PNP
MPSA20 Transistor NPN
D44E1 Transistor NPN darlingt
D45C5 Transistor PNP
IN4004 Diode
IN5240 10V %aw zener diode
IN5241 18V Yaw zener diode
IN5242 12V Yow zener diode

SCORE AND TIME DISPLAY

7447
DL507
DL847

BCD to 7 segment decc
7 segment LED display
7 segment LED display



SHIPPING BLOCKS AND STRAPS

CAUTION

BEFORE APPLYING POWER TO GAME, REMOVE ALL SHIPPING STRAPS AND BLOCKS AS INDI-
CATED BELOW.

1. Open coin box door.
2. Remove clamps holding coin door cable.
3. Disconnect coin door cable jack.
4, Release (2) clamps holding front access door assembly (see sketch below).
5. Remove front access door. CLAMPS
M I |
- TO REMOVE FRONT DOOR,
il RELEASE TWO CLAMPS
‘1.1 LOCATED AT TOP OF
DOOR.

6. Cut and remove shipping strap located on torpedo carriage unit assembly as indicated below,

REMOVE SHIPPING
STRAP BEFORE
STARTING GAME

Replace and clamp front access door assembly.
Connect coin door cable jack and replace cable clamps.

Remove lock bracket screw located in center of upper back door and remove back door.

Remave (2) red shipping blecks holding mirror in place in upper portion of cabinet as indicated below.

\-b-/\
ROTATE MOTOR SHAFT IN
5 CLOCKWISE DIRECTION ONLY
g

CAUTION

@ BEFORE PUTTING GAME IN ®
OPERATION REMOVE (2)
RED SHIPPING BLOCKS

S oo~

11, Cut and remove shipping strap on explosion lite box assembly located in lower cabinet as indicated

below. CUT & REMOVE ALL SH{PPING TIES
BEFORE PUTTING GAME IN OPERATION

12.  In event this unit is to be relocated, it is necessary to secure assemblies as instructed on label affixed to

back of mirror in rear of cabinet.
M051-00760-A028

PAGE 1



SHIPPING BLOCKS AND STRAPS

TO PREPARE UNIT FOR RELOCATION

In event this unit is to be relocated, it is necessary to secure the following units as per instructions.

1. Secure mirror in place as indicated in sketch below.

NOTE: WHEN INSTALLING SHIPPING BLOCKS
PIVOT MIRROR TO LOWEST
POSITION AS SHOWN \,_CI‘]
ROTATE MOTOR SHAFT IN
>, CLOCKWISE DIRECTION ONLY
B =

CAUTION
4@ BEFORE PUTTING GAME IN  #

OPERATION REMOVE (2)
! RED SHIPPING BLOCKS

2. Strap explosion lite box assembly located on target panel in lower cabinet as indicated in sketch below.

STRAP HERE

3. Remove front access door assembly and strap torpedo carriage unit assembly as indicated in sketch
below.

STRAP HERE

4. Toclean inside of front glass:

A. Remove mirror tension spring located on upper left hand portion of mirror.
B. Remove “E" ring on mirror motor drive link pivat located on upper right hand portion of mirror.
C. Remove mirror and clean glass from inside of game.

CAUTION: Ifitis necessary to rotate mirror motor to align link and pivot rotate motor shaft in
clockwise direction only.

M051-00760-A044
PAGE 2



“GENERAL INSTRUCTIONS FOR SUBMARINE”

INSTALLATION:

1. Remove shipping cleats located on bottom of cabinet.

2. Install 4 provided leg levelers to bottom of cabinet and level cabinet.

3. The power is controlled by a switch located on top of the cabinet. Plug into A.C. only,
115 volts, 60 cycles. In low line areas {105 volts or less), a boost in the output voltage of
the transformer may be obtained by removing the wire from the 115 volt tap of the trans-
former and rewiring it to the 105 volt position.

LINE VOLTAGE SAFETY SWITCH:

A line voltage safety switch has been provided for your protection. 1t is located an the right side
of the cabinet in the upper back door area.

VOLUME CONTROL POT:
Located on Game Logic Board (P.C. A084-90704-E760) controls the volume of all sounds and
may be varied as desired by rotating pot control.

CLAMPS
TO REMOVE FRONT ACCESS DOOR FOR SERVICE: To REMovE ’%K_ —T
‘ ] RELEASE TWO = N,
1. Opencoin box door. CLAMPS i
. LOCATED AT

2. Remove clamps holding coin door cable. TOP OF DOOR. —

3. Disconnect coin door cable jack. .-

4.  Release (2) clamps holding front access door assy. (see sketch).

5. Remove front access door. \
TO REMOVE TARGET PANEL FOR SERVICE: CASH BOX DOOR

1. Remove lock bracket screw located in center of upper back door and remove back door.
Remove (4) allen-head screws holding lower back door (2 on each cabinet side).
Disconnect all target panel jacks.

Remove (2) bolts at base of target panel frame.

Remove (2) screws at top of target panel frame.

Slide target panel out of cabinet.

So R w

ADJUSTMENT SWITCHES:

Located on Game Logic Board (P.C. A084-90704-E760) and may be adjusted as indicated on
separate instruction sheet in upper rear cabinet area.

TO CLEAN INSIDE OF FRONT GLASS:

1. Remove lock bracket screw located in center of upper back door and remove back door.

2. Remove mirror tension spring located on upper left hand portion of mirror.

3. Remove “E" ring on mirror motor drive link pivot located on upper right hand portion
of mirror.

4,  Remove mirror and clean glass from rear of game.

CAUTION: Ifitis necessary to rotate mirror motor to align link and pivot, rotate mirror only
in a clockwise direction.

CAUTION: In event this unit is to be relocated, it is necessary to secure assy’s. as instructed
on label affixed to back of mirror in rear of cabinet.

M051-00760-A025
PAGE 3



SUBMARINE ADJUSTMENT INSTRUCTIONS

LEAF SWITCHES AND CAMS

All leaf blade switches must be adjusted to meet the below specification.

CONTACTS MUST.
BE CLOSED

ROTATING OR
SLIDING CAM

TARGET PANEL (See Sketch “A”)

PAGE 4

1.

With gears off and chain not engaged with motor sprocket, position sinking ship carriage
in center of panel (12-5/8 from inside of frame).

Assemble chain as shown in sketch around motor, gear drive and idler sprockets. Adjust
chain tension per sketch at right idler.

Attach 90 tooth gear to long crank shaft and tighten set screw on shaft flat. Note, when
assembling all gears, be sure they are positioned against the shoulder of the shaft.

With the long crank positioned vertically down, engage the 12 tooth drive pinion with the
90 tooth gear. Before engaging, rotate the pinion until one of it’s set screws is perpendicu-
lar to the flat on shaft. Tighten both set screws securely.

With the short crank vertically down, engage the 48 tooth gear and tighten set screws. The
assembly should now look like the sketch with both cranks vertically down and the sinking
ship carriage in the center of panel. Caution: This adjustment must be exactly like the
sketch or else the links and levers will interfere causing machine damage.

The two ends of stroke roller leaf switches must be adjusted for 17" carriage travel. Caution:
Do not try to mave the carriage, links or gears manually. Only use the motor (12 V.D.C.).

Target ship height adjustments are as follows. All heights are from the blue {ocean) plastic
to the highest point on ship.

Top row, 3 ships — 5/16
Middle row, 2 ships — 1/4
Bottom sinking ship — 5/16



ELEL
NOISN3L
NIYHO
Lsneay

(.Y, Un3xS)
M3IA XIVE
%01 +°335 6°6 39 0L GINDISIA SI TIAVHL 40 NOILIIHIA INO 40 G334S ‘310N

“A/SSY 139del 3AISNI

TIAVYL dIHS J9NVY INOT v/L G2

__N_-

=
N

w8/6 2L

"

— -- = —— - S
~|| 8/1 03 91/1 , _
NOISNHIL NIVHD _ g
39Y IYHY) T3 5 UL —
dIHS ONIINIS 40 13HD0YdS \
~— YOLOW -
_— 134004dS
NIVHD A 10
139004dS ~- L4OHS ) HLOOL OL
33701 4X00-40£00-09£0 NOINId
HL00L Ol ENYe- 30IS 4v4
! HLOOL 2L 134004dS
L, JAINQ 9V39
WEu NI a1 ANYHD LHOHS
MOT134_—T1]
+
S W NI
2w ANIT | §
‘\\ "
WTu ANIT 1 H100L 8v
11
NMOa \ H100L 06 . w80 ANIT
T¢OILYIA NOILISOd ANYHD
WY ANYED gNOT
WJu NI
| e -
I9NYY 3S071) ]
/ Lﬁrd . Nv..fvm.wlﬁz
MOTT3A i JINVHO 4X00-90£00-09£0 HE
7

PAGE 5



IN3IWLSNrav A1vH ssodd

3¥0S OL LON “‘M3IA INOYH
ol oA

7 | l (4

R SMI4IS i

l !
! i
! -~ INIWLSACQY <] 4
>
< \
d LAl p
e 7 -¥3LNI) YIVH SSOHD
s Pz ¥ INIT JONTHITY
< A 1H9153A3
| i J |
! - |
,J
[I

TYIIdAL ‘M3IA 30IS

RN i —_— -+

w4 i
’_J V\ ’) TX0udY 9L/S L
: /ﬁ

J9YWI dIVH
SSU¥I 3TINIS

A\
A
e

LU L

¢\|

Afp—
T
JILSYd

"MO|3q Y21axs 1ad se pasaluad pue sejnaipuadiad st abew arey

-§501 |13UN 0[S 8} J0 [8AeI) 8Y) nuy) Juseid ayy anopy *(yaiaxs aas) smaias bunsnipe ayy
0} ssaage uieh 0} Buisnoy adoasuad woly xoq adoasuiad ay) aaowal ‘Alessadsu si Juawisnl
-pe ue §j “asn aweb yum abueyd 1ou pynoys pue Juswisnipe A1013e} e aie siey-sso1d ay|

"suoilealy1aads [esauab sad sayaums jeaj 13|01 jje 1snlpy

(8 yneys)
ATAWISSY HOAIANOI 0034H0L
382 0333X3 01 1ON NOILI3YHIO INO 40 334S 310N

8/1 + 2/1—

Kﬂ)l:)()&ds 3AT¥Q

9 39Vd

'l

340381434

-\_~
T T T————— o

\—HETIOH ¥3INTD

10d OAY3S
H0AIANOD

dv39 3ALNQ
4313WO0TIN3L0d

S

*ASSY SN31 L1H9IT 003dd0l %

‘paisnipe Ajjeaipousad aq pynoys uieya ay |
*uay1fua pue seam [jIm ujeyd ayl ‘asn aweb yup *(,,9,, Y919xg 3aS) “19(|0. 1a1uad wouy ,,z/)
*xoudde s uteyd ay1 jnun umop 10 dn 13|p1 puey 13} 3yl bunow Ag uoisual uieya isnipy

E N3ILHOIL

N3S001

!
AT8W3SSY HOAIANOD 003dHOL



TORPEDO LAMP FOCUS

Adjust focus of torpedo lamp by moving mounting bracket in or out. Be sure lamp filament is
approx. 169 out of parallel with slot on bracket. See Sketch “'C".

A good focus is a full arrow-shaped light image approx. 1/4” wide along torpedo path when
trigger switch is depressed.

eN'

1M
% 03
SKETCH q::
(24

TO ALIGN TORPEDOQ PATH WITH PERISCOPE

LOOSEN
TIGHTEN

|

Remove back door.

With the safety switch in an “OFF" position, disconnect jack J-b at game logic board.
Remove front door assembly to gain access to torpedo conveyor unit assembly.

Loosen two (2 set screws on potentiometer gear.

Turn pots 1 and 2 (see sketch below) to counterclockwise limit.

Carefully position torpedo lite lens assembly {located on torpedo conveyor unit) on center
line between conveyor unit limit switches. (see sketch below).

SR e

T TORPEDO LIGHT LENS ASSY.

///r_ POTENTIOMETER

DRIVE GEAR

CONVEYOR
SERVO POT

CENTER ROLLER

= o
———————
e

—1/2 +1/8 ‘:
DRIVE SPROCKET

NOTE: SPEED OF ONE DIRECTION NOT TO EXCEED 2 SEC.

TORPEDO CONVEYOR ASSEMBLY
(Sketch B)

PAGE 7



10.
11.
12.
13.
14.
15.
16.

17.
18.

19.

20.

21.

22.

23.
24,

PAGE 8

Attach meter leads to G-B and B-G wires on adjustment terminal strip (located in the
front of the cabinet on the right hand side) and measure resistance.

Attach meter leads to G-B and BRN wires on adjustment terminal strip.

Rotate conveyor servo pot shaft until meter reads half of value measured in step #7.
Tighten two (2) set screws on potentiometer drive gear.

Rotate pot shafts 1 and 2 to approximate center of pot travel.

Connect jack J-b at game logic board.

Disconnect jack at periscope servo pot.

Loosen 2 lower set screws holding periscope pot shaft and remove pot and P.C. assembly.
Measure resistance between pins 4 and 6 on periscope P.C. jack.

Attach meter to pins b and 7 on periscope P.C. jack and rotate servo pot shaft until meter
reads half the value measured in step 15.

Sight periscope cross-hair at approximate center of target panel.

Replace servo pot assembly and tighten set screw being careful not to move periscope
sight line from center of target panel. Replace periscope jack.

Position adjustment switches 7 and 8 (located on motherboard) in "OFF"’ position (align-
ment made).

Apply power to game by putting safety switch in “ON" position.

Aim periscope to left extremity and press trigger button. if torpedo path does not align
with cross-hairs in periscope, rotate pot shaft 2 (on torpedo conveyor unit assembly) until
they do.

Aim periscope to right extremity and press trigger button. If torpedo path does not align
with cross-hairs in periscope, rotate pot shaft 1 (on torpedo conveyor unit assembly) until
they do.

Repeat steps 21 and 22 to fine tune torpedo paths.

Position adjustment switches 7 and 8 in “ON" position and replace front and rear doors.



EFFECT ASSEMBLY ADJUSTMENTS (Sketech “D")
1.  Clouds

A. If clouds are too high on screen, bend lamp towards front of cahinet.
B. Ifclouds are too low on screen, bend lamp towards rear of cabinet.

2. Ocean Effect
A.  Loosen 2 wing screws (#1 below) on each side of bracket.
B.  Pivot bracket until cross-hatched area is fully on hlue screen and not in the cloud area.
C. Tighten wing screws.

3.  Blackout under “Window"
A.  Loosen 2 wing screws (#2 below) behind top verical bracket.
B. Position angle bracket in or out until “Ocean Effect” is blacked-out under ““window"’
as seen from the playing position.
C.  Tighten wing screws.

SKETCH “D”

PAGE 9



PAGE 10

® @ © @

LAMP AND MOTOR CALL OUT

©

&

\@g/

% &

|
] .

REAR VIEW TARGET PANEL

0017-00003-0047

24" Black Fluorescent Lamp 115V 20W

0017-00003-0232
24" White Fluorescent Lamp 115V 20W

0017-00003-0249
Lamp 6V 3A

0017-00603-0250
Lamp G.E. #1141 13V 1.5A

0017-00003-0251

Lamp G.E. #97 13V 0.7A
0760-00944-00XF

Red Explosion Lamp
(G.E. #1141 13V 1.5A)

0760-00945-00XF
Main Explosion Lamp Red 120V 200W

8.

13.

14,

15.

0040-00618-0100
Motor 115V 4RPM

0040-00618-0200
Motor 115VAC 10RPM

0040-00619-0000
Motor 12.5VDC 140RPM

0040-00620-0000
Motor 12.5VDC 9RPM

0040-00621-0000
Motor 12.5VDC 39RPM

0040-00622-0000
Motor 12.5VDC 26RPM

0040-00623-0000
Motor 12.5VDC 18RPM

0760-00935-0000
Motor Rework 115VAC 1RPM
(0040-00618-0000)



“SUBMARINE"” GREASE APPLICATION

The following areas on the game “Submarine” should be greased with Tenneco’s, Anderol Grease
#732, Midway Part No. 0017-00008-0087.

TARGET PANEL

1. Cam for sinking ship.

Chain

Plastic chain sprockets, inside diameter
Gears

Gear box shafts at nyliners

Links and levers pivot bushings

Slide bhars

Neoo RN

TORPEDO ASSEMBLY

1. Plastic chain sprocket 1.D,
Chain

Gears

Cam roller and washer

=W

PERISCOPE ASSEMBLY

1. Gears

M051-00760-A029

PAGE 11



ADJUSTMENT SWITCHES

COIN

SW. 1
1 COIN =1PLAY ON
2 COINS =1PLAY OFF

SONAR SOUND

SW.2
SOUND ON IN ATTRACT SECQ. ON
SOUND OFF IN ATTRACT SECQ. OFF

TIME — EXTENDED PLAY

TIME EXT. PLAY SCORE SW.3 SW. 4 SW.5 SW.6
60 sec. 15 sec. 1000 ON ON ON ON
60 sec. 15 sec. 2000 OFF ON ON ON
60 sec. 30 sec. 2000 ON OFF ON ON
60 sec. 30 sec. 3000 OFF OFF ON ON
70 sec. 15 sec. 2000 ON ON OFF ON
70 sec. 15 sec. 3000 OFF ON OFF ON
70 sec. 30 sec. 3000 ON OFF OFF ON
70 sec. 30 sec. 4000 OFF OFF OFF ON
80 sec. 15 sec. 3000 ON ON ON OFF
80 sec. 15 sec. 4000 OFF ON ON OFF
80 sec. 30 sec. 4000 ON OFF ON OFF
80 sec. 30 sec. 5000 OFF OFF ON OFF
90 sec. 15 sec. 4000 ON ON OFF OFF
90 sec. 15 sec. 5000 OFF ON OFF OFF
90 sec. 30 sec. 5000 ON OFF OFF OFF
90 sec. 30 sec. 6000 OFF OFF OFF OFF
TEST — PLAY — ALIGNMENT
SW.7 SW.8
PLAY MODE ON ON
TEST MODE ON OFF
ALIGNMENT MODE OFF OFF

PAGE 12

M051-00760-A029



NO. 760 — SUBMARINE — ASSEMBLED CABINET

SEE PAGE 49

M/OWAY MFG6. CO.

A BALLY COMPANY

PAGE 13



NO. 760 — SUBMARINE — ASSEMBLED CABINET

PERISCOPE ASSEMBLY

PERISCOPE PANEL SEE PAGE 18

SEE PAGE 20

(@

EFFECT ASSEMBLY
SEE PAGE 23

@
®

TORPEDO CONVEYOR
ASSEMBLY
SEE PAGE 31

M/OWAY MFG. CO.

A BALLY COMPANY

PAGE 14



NO. 760 — SUBMARINE — ASSEMBLED CABINET

®)

MIRROR PIVOT ASSEMBLY

SEE PAGE 29
TIME-SCORE DISPLAY
SEE PAGE 25
MECH PANEL
SEE PAGE 27

TARGET ASSEMBLY
SEE PAGE 37

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 15



NO. 760 — SUBMARINE — ASSEMBLED CABINET
ORDER BY PART NUMBER ONLY

ITEM PART No DESCRIPTION
1 | A760-00033-0000 VACUUM FORM PANEL ASSY.
-0017-00101-0065 #6 x 1/2 PHILLIPS TRUSS HD.M.S.(13 REQ'D.)

2 | A090-00020-0201 FRONT DOOR ASSY.

3 | 0090-00002-0200 DOOR FRAME
0017-00101-0555 #6 x 5/16 SLOT HEX HD. MS. (3 REQ'D.)

4 | A760-00034-0000 FLUORESCENT FIXTURE - COOLWHITE
A760-00140-0000 FLUORESCENT CABLE ASSY.
0017-00003-0019 STARTER FS-2
0017-00003-0026 BALLAST CE120
0017-00003-0232 FLUORESCENT LAMP 120V
0017-00021-0005 FLUORESCENT LOCKS (2 REQ'D.)
0017-00021-0079 STARTER HOLDER
0017-00021-0096 CONNECTOR — 2 PIN
0017-00031-0036 |. SOCKET (2 REQ'D.)

0017-00101-0528 #5 - 40 x 3/4 ROUND HD. M.S. (2 REQ'D.)
0017-00101-0573 #6-32 x 1/2 ROUND HD. M.S. (2 REQ'D.)
0017-00101-0593 #8 - 32 x 1/4 PAN HD. M.S. (2 REQ'D.)

5 | A760-00035-0000 FLUORESCENT FIXTURE - BLACKLIGHT
A760-00140-0000 FLUORESCENT CABLE ASSY.
0017-00003-0019 STARTER FS-2
0017-00003-0026 BALLAST CE120
0017-00003-0047 LAMP - BLACKLIGHT
0017-00021-0005 FLUORESCENT LOCKS (2 REQ'D.)
0017-00021-0079 STARTER HOLDER
0017-00021-0096 CONNECTOR -2 PIN
0017-00031-0036 SOCKET (2 REQ'D.)

0017-00101-0528 #5-40 x 3/4 ROUND HD. M.S. (2 REQ'D.)
0017-00101-0673 #6-32 x 1/2 ROUND HD. M.S. (2 REQ'D’)
0017-00101-0593 #8 - 32 x 1/4 PAN HD. M.S. (2 REQ'D.)

6 | 0017-00003-0161 SPEAKER 4 IN. 8 OHM
0017-00041-0576 SPEAKER GASKET
0549-00128-0000 SPEAKER GRILL
0017-00103-0061 #8 - 32 HEX NUT SEMS. (4 REQ'D.)
0569-00001-00GR SPEAKER BEZEL ASSY.

7 | 0760-00922-01XF VIEWING GLASS

8 | 0537-00903-0043 GLASS CHANNEL 11-5/8 (2 REQ'D.)

PAGE 16

M/IDWAY MFG. CO.

A BALLY COMPANY




NO. 760 — SUBMARINE — ASSEMBLED CABINET
ORDER BY PART NUMEBER ONLY

ITEM| PART N© DESCRIPTION
g9 | 0537-00903-2300 CYCOLAC CHANNEL

10 | 0629-00902-0500 GLASS LIFT CHANNEL 27-7/8

1 A760-00007-00XF UPPER PIVOT PIN ASSY.

12 | A760-00006-00XF | PLATE — WELD SCREW ASSY.

13 | 0017-00103-0019 1/4 - 20 LOCKING NUT (2 REQ'D.)

14 | A760-00008-00XF | REINFORCING BRKT. ASSY.

15 | A760-00120-0000 EXPLOSION LAMP ASSY.
A760-00011-00XF | EXPLOSION LAMP BRKT.
0017-00003-0135 LAMP SOCKET
0017-00101-0626 | #8-32 x 3/4 PAN HD. M.S. (2 REQ’D.)
0017-00103-0061 #8 - 32 HEX NUT — SEMS. (2 REQ'D.)
0760-0945-00XF EXPLOSION LAMP

16 | 0017-00003-0102 COUNTER METER
0760-00275-6000 COUNTER METER BRKT.

17 | 0760-00912-01XF SIDE SCENERY — RIGHT

18 | 0760-00912-02XF SIDE SCENERY — LEFT

19 | 0760-00919-0000 | SIDE SCENERY MIRROR — LEFT

20 | 0760-00919-0100 SIDE SCENERY MIRROR — RIGHT

21 0760-00930-0000 OCEAN CARDBOARD “A"

22 | A760-00043-0000 | LIGHT LIMITING SHIELD

23
24

25

26

2]
28
29
30
31
32
33
34
35

36

0017-00101-0555
0760-00909-00XF
0760-00929-0000
0760-00215-00XF
0760-00214-00XF
0010-00202-0000
0760-00261-0000
0010-00260-0000
A760-00119-0000
0760-00258-0100
0017-00101-0555
0760-00923-0000
0760-00925-0100
0760-00925-0200
A084-90406-B760
A082-90004-B000
A084-90704-E760
A082-90503-B000
A084-91343-A760
0017-00102-0048
0017-00103-0026
0017-00003-0064

#6 x 5/16 SLOT HEX HD. M.S. (3 REQ'D.)
DISPLAY PLEXI

PROJECTION SCREEN
BRKT.-RAP-A-RND. & SPRING (2 REQ’'D.)
BRKT. - FILM RETAINING
COMPRESSION SPRING (2 REQ’'D.)
SPRING MTG. BRKT.

MIRROR PIVOT SPRING

MIRROR BRKT. WELDMENT

MIRROR BRKT.

#6 x 5/16 SLOT HEX HD. M.S. (3 REQ'D.)
MIRROR

CHANNEL 12” (2 REQ'D.)

CHANNEL 27-3/4"

POWER SUPPLY PCB ASSY.

MOTHER BOARD ASSY.

GAME LOGIC BOARD ASSY.

LAMP DRIVER BOARD ASSY.

DISPLAY BOARD ASSY.

LEG LEVELERS (4 REQ'D.)

LEG LEVELER NUTS (4 REQ'D.)

LINE CORD

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 17



NO. 760 — SUBMARINE — PERISCOPE ASSY.

PAGE 18




NO. 760 — SUBMARINE — PERISCOPE ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N¢@ DESCRIPTION
1 | A760-00019-0000 HANDLEBAR ASSY.
2 | M051-00760-A002 LABEL — PERISCOPE — LOWER
3 | 0017-00009-0443 PERISCOPE HANDLE (2 REQ'D.)
4 | 0017-00032-0066 SWITCH — MOMENTARY PUSH BUTTON
5 |0760-00740-00XF SWITCH BEZEL
6 | 0760-00915-0000 VIEWPLATE
7 | 0760-00203-00XF BRACKET — VIEWPLATE TOP
8 | 0760-00202-00XF BRACKET — VIEWPLATE BOTTOM
9 | 0017-00101-0551 #6-32 x 1/4 BINDER HD. M.S. (4 REQ'D.)
10 | A760-00018-00XF SUPPORT CHANNEL & PIVOT SHAFT ASSY.
11 | 0760-00174-0000 BOTTOM SECTION PERISCOPE BOX
12 | 0017-00101-0598 #8 - 32 x 5/16 SLOT HEX HD. M.S. (4 REQ’'D.)

W WWWWWMNMNMNMNMMNMNMNMNMNNONN = == m D -
TP wWN=_ODOOOO~NOOOTEWNhN=OOOOO~NOO AW

0760-00171-00XF
0017-00101-0105
0760-00169-0000
0760-00906-0000
0760-00170-0000
0760-00907-0000
0760-00953-0000
0760-00904-0000
A760-00023-0000
0760-00173-00XF
A760-00051-0000
0017-00003-0251
0017-00041-0013
A760-00169-0000
0760-00905-0000
0017-00104-0009
0017-00101-0108
A760-00005-0000
0760-00130-0000
0760-00902-0000
0760-00947-0000
0760-00129-0000
0017-00101-0652

PERISCOPE BOX — LEFT SIDE

#6 - 32 x 5/16 SLOT HEX HD. M.S. (38 REQ’'D.)
ANGLE SUPPORT — FRESNEL LENS (2 REQ’'D.)
FRESNEL LENS 3.976 x 3.740

BRACE — PERISCOPE BOX

TARGET SIGHT GRID 2.559 x 2.952

SIGHT GRID ACETATE

COVER — TARGET SIGHT GRID

TOP PLATE STAKING ASSY.

PERISCOPE BOX — RIGHT SIDE

TARGET GRID LAMP ASSY.

LAMP #97 13V .69A

GROMMET

MIRROR LENS BRKT. & BRACE ASSY.
MIRROR LENS 3.812 x 4-29/32

#6 EXT LOCK WASHER (4 REQ'D.)

#6 - 32 x 1/4 WING SCREW (4 REQ’'D.)

L.E.D. LAMP ASSY.

PLATE STOP — MIRROR LENS

REAR SIGHT WINDOW

PERISCOPE LIGHT BAFFLE

MOUNTING BRKT. — PERISCOPE HSG. (2 REQ’D.)
#6 - 32 x 3/8 PAN HD. M.S. (12 REQ'D.)

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 19



ANVYAWOD A1NvE v

‘00 9IW AVMAIN

B oS
DTty Py
By Bt

SNIBOIE

wmm iy Sstry el G o Py
ey

S 1) LAY LG LKA ST, B0 ¢
“Bautlany, Py

OB 2iHG G LIS R &

NCHLDMHLSN

ANIGYWENS |

T13INVd 3d03SI143d — INIHYINENS — 09 "ON

PAGE 20



NO. 760 — SUBMARINE — PERISCOPE PANEL

M/IDWAY MFG. CO.

A BALLY COMPANY

PAGE 21



NO. 760 — SUBMARINE — PERISCOPE PANEL
ORDER BY PART NUMBER ONLY

ITEM PART No DESCRIPTION
1 | 0760-00501-0000 CONTROL PANEL
2 | 0760-00916-00XF INSTRUCTION PANEL
3 | 0017-00104-0012 #8 FINISHING WASHER (4 REQ'D.)
4 | 0017-00101-0639 #8 -32 x 1-1/2 CARRIAGE BOLT (4 REQ'D.)
5 | 0017-00104-0031 #8 FLAT WASHER (4 REQ'D.)
6 | 0017-00103-0061 #8 - 32 HEX NUT SEMS (4 REQ'D.)
7 | 0760-00179-0000 BEARING PLATE
8 | 0017-00006-0015 FLANGE BEARING
9 | 0017-00102-0019 1/4-20 x 1-1/2 SQUARE NECK BOLT (5 REQ'D.)
10 | A760-00135-0000 PLATE STAKING ASSY.
11 | 0017-00104-0005 1/4 SPLIT LOCK WASHER (5 REQ'D.)
12 | 0017-00103-0018 1/4 -20 HEX NUT (5 REQ'D.)
13 | 0760-00274-00XF BUMPER STOP BLOCK (2 REQ'D.)
14 | 0017-00041-0616 RUBBER BUMPER (2 REQ’D.)
15 | 0760-00177-00XF STOP MTG. BRKT. (2 REQ'D.)
16 | 0017-00102-0017 1/4-20 x 1-1/2 HEX HD. BOLT (4 REQ’'D.)
17 | 0017-00104-0035 1/4 FLAT WASHER (4 REQ'D.)
18 | 0017-00103-0019 1/4 -20 LOCKING HEX NUT (4 REQ'D.)
19 | A760-00017-0000 BRKT. STAKING ASSY.
20 | 0760-00268-00XF SPRING BRKT.
21 | 0017-00101-0598 #8 -32 x5/16 SLOT HEX HD. M.S. (4 REQ'D.)
22 | 0760-00269-0000 BRKT. - POT MTG.
23 | 0017-00042-0093 NYLINER (2 REQ'D.)
24 | 0760-00735-00XF PINION SHAFT
25 | 0017-00100-0025 E-RING 1/4"
26 | 0760-00272-00XF POT MTG. PLATE - TOP
27 | 0017-00101-0092 #6 - 32 x 3/16 SLOT TRUSS HD. M.S. (2 REQ'D.)
28 | 0760-00736-00XF COUPLING
29 | 0063-265BX-1BNX | POT - 10K

W LW W ww
ST BN —-=O

0017-00101-0308
0760-00190-00XF
0017-00042-0219
A084-31345-B760
0010-00202-0000
0653-00918-0000
0017-00100-0107
A760-00026-0000
0017-00101-0338

#8 - 32 x 3/16 SET SCREW (4 REQ'D.)
ANTI-TWIST PLATE

P.C.B. SUPPORT (2 REQ'D.)

SERVO P.C.B. ASSY.

SPRING

NYLON WASHER

E-RING 1" (NOT SHOWN ) (2 REQ'D.)

GEAR & HUB ASSY. (NOT SHOWN)

1/4 - 28 x 3/8 SQUARE HD. SCREW (NOT SHOWN)
(2 REQ'D.)

PAGE 22

M/IDWAY MFG. CO.

A BALLY COMPANY




"ASSV 133443 — ANIHVINENS

09L 'ON

PAGE 23



NO. 760 — SUBMARINE — EFFECT ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N© DESCRIPTION
1 | A760-00039-0000 SUPPORT BRKT. ASSY.
2 | A760-00040-0000 GEAR STUD & BRKT. ASSY.
3 | A760-00042-0000 MOUNTING DISC. ASSY.
4 | 0017-00042-0138 NYLINER (2 REQ'D.)
5 10017-00104-0023 #10 FLAT WASHER
6 | 0017-00104-0011 #10 EXTERNAL LOCK WASHER
7 | 0017-00103-0010 #10 - 32 HEX NUT
8 | 0017-00031-0016 SOCKET
9 | 0017-00101-0691 #4 - 40 x 3/16 RND. HD. M.S. (2 REQ'D.)
10 | 0017-00003-0250 LAMP 1141 12V. 1.44 AMP
11 | 0760-00927-0000 DRUM
12 | 0017-00104-0017 #6 FLAT WASHER (13 REQ'D.)
13 | 0017-00101-0555 #6 - 32 x 5/16 SLT. HEX HD. SCREW (17 REQ'D.)
14 | A760-00041-0000 MOTOR & GEAR ASSY.
15 | 0760-00935-0000 MOTOR 1 RPM
16 | A760-00049-0000 HUB ASSY.
17 | 0760-00243-00XF SCENERY BRKT. (3 REQ'D.)
18 | 0017-00101-0553 #6 - 32 x 1/4 SLT. HEX HD. SCREW (6 REQ'D.)
19 | A760-00050-0000 SCENERY MOUNTING RING
20 | 0760-00934-0000 SCENERY FILM
21 | 0017-00104-0093 NYLON WASHER (3 REQ'D.)
22 | 0017-00101-0791 #8 - 32 x 1/4 SET SCREW (2 REQ'D.)
23 | 0760-00223-0000 ADJUSTMENT BRKT.
24 | 0760-00218-0000 SCREEN MOUNTING BRKT. (2 REQ'D.)
25 | 0760-00928-0000 SCREEN
26 | 0760-00217-0000 ADJUSTMENT BRKT.
27 | 0017-00101-0784 #8 - 32 x 3/8 WING SCREW (4 REQ'D.)
28 | 0017-00104-0003 #8 SPLIT LOCK WASHER (2 REQ'D.)
29 | 0017-00104-0010 #8 EXTERNAL LOCK WASHER (2 REQ'D.)
30 | 0017-00042-0001 1/8 CABLE CLAMP (NOT SHOWN) (2 REQ'D.)

PAGE 24

M/IDWAY MFG. CO.

A BALLY COMPANY




NO. 760 — SUBMARINE — TIME—SCORE DISPLAY ASSY.

PAGE 25



NO. 760 — SUBMARINE — TIME — SCORE DISPLAY ASSY.
ORDER BY PART NUMBER ONLY

A760-00155-0000

ITEM PART N@ DESCRIPTION
1 | A760-00036-0000 TIME - SCORE P.C. MTG. BRKT. ASSY.
2 | 0760-00207-0000 BRKT. - P.C. MTG. (2 REQ'D.)
3 |0017-00042-0213 LOCKING P.C. BD. SUPPORT (4 REQ'D.)
4 | A084-91343-C760 DISPLAY P.C. BD. ASSY.
5 |0017-00003-0251 LAMP #97 13V .69A (2 REQ'D.)
6 |0017-00101-0555 #6 - 32 x 5/16 HEX HD. M.S. (NOT SHOWN)

(4 REQ'D.)
SCORE - TIME CABLE ASSY.

PAGE 26

M/DWAY MFG. CO.

. A BALLY COMPANY




ANVYJWOD A1va v

00 9N AVMaIN

"ASSV T13ANVd 'HIIW — INIHVINENS — 09L "ON

PAGE 27



NO. 760 — SUBMARINE — MECH. PANEL ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N¢° DESCRIPTION

1 | 0760-00502-0000 MECH. PANEL
2 | A082-90503-B000 LAMP DRIVER P.C.B.
3 | 0017-00042-0014 BUSHING (4 REQ'D.)
4 | 0017-00101-0018 #6 - 32 x 3/4 HEX HD. M.S. (4 REQ'D.)
5 |0720-00001-0400 4 POS FUSE BLOCK
6 |0017-00101-0568 #6 - 32 x 1/2 HEX HD. M.S. (7 REQ'D.)
7 10017-00003-0008 FUSE - 6 AMP
8 |0017-00003-0293 FUSE - 3/4 AMP SLO-BLO (2 REQ'D.)
9 |0017-00003-0169 FUSE - 5 AMP
10 | 0017-00003-0114 LINE FILTER
11 | MT00-00075-0000 TRANSFORMER MT-75
12 | 0017-00021-0002 SOLDER LUG (2 REQ'D.)
13 | 0017-00101-0637 #8 - 32 x 1 CARRIAGE BOLT (2 REQ'D.)
14 | 0017-00104-0026 #8 FLAT WASHER (4 REQ'D.)
15 | 0017-00103-0061 #8 - 32 HEX NUT (4 REQ'D.)

A760-00162-0000 BACK DOOR BRKT. (NOT SHOWN)
0017-00101-0639 #8 - 32 x 1-1/4 CARRIAGE BOLT (NOT SHOWN)
(2 REQ'D.)

0017-00003-0064 LINE CORD (NOT SHOWN)

A760-00168-0000 MASTER CABLE ASSY. (NOT SHOWN)

PAGE 28 ygﬂ‘gégm%ﬁ;a ¢o.



09 94N AVMaIN

"ASSV LOAId HOHHYIN — INIHVYINENS — 09 "ON

PAGE 29



NO. 760 — SUBMARINE — MIRROR PIVOT ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N@° DESCRIPTION
1 |10760-00200-0000 BRKT. — MOTOR MTG.
2 | A760-00022-0000 MOTOR & EXTENSION ASSY.
3 |0760-00199-0000 BRKT. — MTG. MOTOR SHAFT
4 10017-00101-0555 #6 - 32 x 5/16 HEX HD. M.S. (6 REQ'D.)
5 |0017-00042-0093 NYLINER (3 REQ'D.)
6 | A760-00021-0000 PIVOT & PIN ASSY.
7 |0017-00101-0338 #1/4 - 28 x 3/8 SQ. HD. SCREW
8 |0760-00201-00XF LINK
9 10017-00100-0025 1/4 E-RING

PAGE 30

M/DWAY MFG. CO.

A BALLY COMPANY

LT

-

-



¢€ dovd 335
INA 003d¥0L

ASSVY HOA3IANOD 0034HOL — INIHVINENS — 09L "ON

g bl

PAGE 31



"ASSY HOA3IANOD 0034401 — INIHVINENS — 09 'ON

PAGE 32



NO. 760 — SUBMARINE — TORPEDO CONVEYOR ASSY.

PAGE 33



NO. 760 — SUBMARINE — TORPEDO CONVEYOR ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N@° DESCRIPTION
1 |10760-00149-00XF TORPEDO BRKT. SUPPORT (2 REQ'D.)
2 | A760-00137-0000 BRACE ASSY.
3 | 0760-00763-0000 ROLLER — CHAIN SUPPORT (2 REQ'D.)
4 10017-00100-0025 E-RING 1/4” (5 REQ'D.)
5 | A760-00172-0000 MOTOR BRKT. ASSY.
6 | A760-00108-0000 TORPEDO CARRIAGE HSG. BRKT. L.H.
7 10017-00042-0212 IDLER SPROCKET — 14 TOOTH (3 REQ'D.)
8 | A760-00047-0000 CONVEYOR MOTOR ASSY.
9 10061-163N4-7JVX CAPACITOR 1 MFD. 250V.
10 | 0061-132HX-1JXX | CAPACITOR 0.1 MFD. 50 V.
11 | 0061-097H2-1JXX CAPACITOR 0.01 MFD. 50 V.
12 | A760-00103-0000 GEAR ASSY.
13 1 0017-00101-0791 #8 - 32 x 1/4 SET SCREW (2 REQ’'D.)
14 | A760-00088-0000 SPROCKET — IDLER BRKT. ASSY.
15 | A084-91346-A760 CARRIAGE — POT P.C.B. ASSY.
16 ] 0017-00042-0219 P.C.B. SUPPORT
17 |0063-265DX-1GKX | POT — 10K (2 REQ’'D.)
18 | 0063-265BX-1BWX | POT — 10K 2W
18 | 0760-00234-00XF SWITCH BRKT. RIGHT
20 | 0760-00235-00XF SWITCH BRKT. LEFT
21 | A760-00044-0000 SWITCH ASSY. — END OF STROKE (2 REQ’'D.)
22 | A760-00087-0000 IDLER TAKE-UP BRKT. ASSY.
23 | 0020-00202-0000 SWITCH PLATE (2 REQ'D.)
24 | 0760-00166-00XF TORPEDO CARRIAGE SUPPORT
25 | A760-00128-0000 DRIVE CHAIN ASSY. (WITH CONN LINK)
25 10760-00933-0000 DRIVE CHAIN (WITHOUT CONN LINK)
26 | 0017-00009-0447 CONNECTING LINK
27 | 0017-00041-0008 GROMMET (8 REQ'D.)
28 |0017-00101-0527 #5 - 40 x 5/8 SLOT. ROUND HD. M.S. (4 REQ’'D.)
29 10017-00104-0001 #5 SPLIT LOCK WASHER (2 REQ'D.)
30 |0017-00101-0520 #5 - 40 x 3/8 SLOT. PAN HD. M.S. (2 REQ’'D.)
31 | 0017-00101-0799 #10 - 32 x 3/8 SLOT. HEX HD. M.S. (4 REQ’'D.)
32 |0017-00042-0003 CABLE CLAMP (2 REQ'D.)
33 |0017-00101-0555 #6 - 32 x 5/16 SLOT. HEX HD. M.S. (2 REQ'D.)
34 10017-00101-0598 #8 - 32 x 5/16 SLOT. HEX HD. M.S. (18 REQ'D.)
35 | A760-00149-0000 TORPEDO SERVO MOTOR CABLE ASSY.
36 | 0760-00759-00XF INSERT — GROMMET (8 REQ'D.)

PAGE 34

M/IDWAY MFG. CO.

A BALLY COMPANY




00 ATIVE Y
09 4N AvMaIN M3IA 3018 M3IA INDY4

|
[ ]
E|t 'lhlﬂlﬂ
OO ®
1 Y
—~—
|| ®
Al

A

"ASSY LINN 0034401 — INIYVINENS — 09L "ON

PAGE 35



NO. 760 — SUBMARINE — TORPEDO UNIT ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N©° DESCRIPTION
1 | A760-00045-0000 MAIN MTG. BRKT. ASSY.
2 | 0760-00233-00XF CARRIAGE LIMIT ACTUATING BRKT.
3 | A760-00121-0000 LENS BRKT. SUB. ASSY.
4 | A760-00085-00XF LENS MTG. BRKT. SUB. ASSY.
5 | 0760-00913-0000 LENS
6 | 0017-00101-0547 #6 - 32 x 3/8 PAN HD. INT. SEMS. M.S. (3 REQ'D.)
7 | 0010-00261-0000 SPRING
8 | A760-00096-0000 LINK ASSY.
9 | 0017-00104-0031 FLAT WASHER
10 | 0760-00727-0000 FOLLOWER ROLLER
11 | 0017-00100-0018 “E" RING
12 | 0017-00100-0025 “E" RING (6 REQ'D.)
13 | A760-00078-0000 CRANK ASSY. .
14 | 0017-00101-0308 #8 - 32 x 3/16 SOC. SET SCREW (2 REQ'D.)
15 | A760-00094-0000 LENS BRKT. UNIT SUPPORT ASSY. — RIGHT
16 | A760-00094-0100 LENS BRKT. UNIT SUPPORT ASSY. — LEFT
17 | 0017-00042-0093 NYLINER (6 REQ'D.)
18 | 0017-00101-0554 #6 - 32 x 1/4 SLT. PAN. HD. INT. M.S. (5 REQ'D.)
19 | A760-00044-0000 END OF STROKE SWITCH ASSY. (2 REQ'D.)
20 | 0020-00202-0000 SWITCH PLATE (2 REQ'D.)
21 | 0017-00101-0527 #5 - 40 x 5/8 SLT. RD. HD. M.S. (4 REQ'D.)
22 | 0760-00153-00XF CARRIAGE SUPPORT BRKT.
23 | 0760-00231-00XF CHAIN MTG. BRKT.
24 | 0760-00723-00XF SHAFT — ROLLERS — 2-3/4" LG. (3 REQ'D.)
25 | 0760-00726-0000 ROLLERS (2 REQ'D.)
26 | 0760-00747-0000 CARRIAGE TOP SIDE ROLLERS (4 REQ'D.)
27 | A760-00057-0000 TOP CARRIAGE — ROLLER ASSY. (2 REQ'D.)
28 | 0017-00103-0011 #10 - 32 LOCK NUT (3 REQ'D.)
29 | 0760-00147-00XF LAMP BRKT.
30 | 0017-00031-0042 BAYONET LAMP SOCKET
31 | 0017-00003-0249 LAMP 6V., 3 AMP.
32 | 0040-00622-0000 D.C. MOTOR 12 V., 26R.P.M.
33 | A760-00123-0000 12 LEAD TERMINAL STRIP ASSY.
34 | 0017-00101-0555 #6 - 32 x 5/16 SLOT HEX HD. S.M.S. (3 REQ'D.)
35 | 0017-00101-0599 #8 - 32 x 3/8 SLOT HEX HD. S.M.S. (2 REQ’'D.)
36 | 0017-00041-0013 GROMMET

PAGE 36

M/DWAY MFG. CO.

A BALLY COMPANY




ey govdaas oo
AS§Y 1398V.L 39NVH SN0

"ASSY 1394V1 - INIHVYINANS — 09L "ON

Ly 39vd 33%
SdIHS 1393vl

PAGE 37



NO. 760 — SUBMARINE — TARGET ASSY.

PAGE 38

i
i




"ASSV 139HV1 — INIHVINANS

09L

ON

PAGE 39



NO. 760 — SUBMARINE — TARGET ASSY.

TARGETS
BRE BMOTR
fo gl ]
39 ReR ERLG

B fod

PAGE 40



NO. 760 — SUBMARINE — TARGET ASSY.
ORDER BY FART NUMBER ONLY

ITEM PART N@ DESCRIPTION
1 | A760-00080-0000 SIDE FRAME ASSY. — RIGHT
2 | A760-00081-0000 SIDE FRAME ASSY. — LEFT
3 | A760-00002-0000 BASE ASSY.
4 | 0760-00263-0000 CABLE MTG. BRKT.
5 | 0760-00701-00XF RUNNER BAR (2 REQ'D.)
6 | A760-00099-0000 TOP BRACE & PIVOT BRKT. ASSY.
7 | 0760-00113-0000 LONG BRACE
8 | A760-00059-0000 TOP SUPPORT BRKT. & CORNER BRACE ASSY.
(2 REQ'D.)
9 | A760-00001-0000 MOTOR FRAME ASSY.
10 | A760-00052-0000 | SUPPORT & Z BRKT. ASSY.
11 | A760-00053-0000 SUPPORT & SIDE LEG ASSY.
12 | 0760-00931-0000 OCEAN CARDBOARD "“B"
13 | 0760-00932-0000 OCEAN CARDBOARD ""C"
14 | A760-00105-0000 MOTOR & GEAR PLATE ASSY.
15 | 0017-00042-0093 NYLINER (12 REQ'D.)
16 | A760-00091-0000 CRANK, PIN & SHAFT ASSY.
17 | A760-00090-0000 LONG CRANK, PIN & SHAFT ASSY.
18 | A760-00089-0000 SHAFT & SPROCKET ASSY.
19 | A760-00102-0000 GEAR & BUSHING ASSY. — SMALL
20 | A760-00101-0000 GEAR & BUSHING ASSY. — LARGE
21 | 0760-00707-00XF GEAR —12 TOOTH
22 | 0017-00101-0315 #10 - 32 x 5/16 SET SCREW (6 REQ'D.)
23 | A760-00069-0000 MOTOR & SPROCKET ASSY.
24 | A760-00125-0000 MOTOR GUARD ASSY.
25 | A760-00003-0000 SHAFT & PLATE ASSY.
26 | 0017-00042-0207 IDLER SPROCKET 10 TOOTH (2 REQ’'D.)
27 | 0017-00100-0025 E-RING 1/4 (12 REQ'D.)
28 | A760-00106-0000 DRIVE CHAIN ASSY. (WITH CONN. LINK)
28 | 0760-00210-0000 DRIVE CHAIN (WITHOUT CONN. LINK)
29 | 0017-00009-0447 CONNECTING LINK
30 | 0760-00196-0000 ROLLER SWITCH BRKT.
31 | 0760-00196-0100 ROLLER SWITCH BRKT.
32 | A760-00044-0000 SWITCH ASSY. END OF STROKE (2 REQ’'D.)
33 | 0020-00202-0000 SWITCH PLATE (2 REQ'D.)
34 | 0017-00101-0737 #5-40 x 5/8 SLOT PAN HD. M.S. (4 REQ'D.)
35 | A760-00063-0000 U-BRKT. & U-BRKT. SUPPORT ASSY.
36 | 0760-00124-00XF LINK “A"
37 | A760-00097-0000 LINK “B"" ASSY.

M/IDWAY MFG. CO.

A BALLY COMPANY

PAGE 41



NO. 760 — SUBMARINE — TARGET ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N@ DESCRIPTION

38 | A760-00098-0000 LINK “C" ASSY.

39 | 0760-00116-00XF LINK “1"

40 | A760-00093-0000 LINK 2" ASSY.

41 | A760-00092-0000 LINK “3" ASSY.

42 | 0760-00900-0100 GUIDE ROLLER (4 REQ’'D.)

43 | A760-00107-0000 ROLLER & BEARING ASSY. (NOT SHOWN)

(4 REQ'D.)

44 | 0017-00100-0018 E-RING 3/16 (13 REQ'D.)

45 | 0760-00108-00XF TOP SLIDE

46 | 0760-00107-00XF LOWER SLIDE

47 | 0760-00706-00XF PIN-UPPER SLIDE

48 | 0760-00704-00XF PIN-LOWER SLIDE (NOT SHOWN)

49 | 0760-00205-0000 CABLE L BRKT. (2 REQ'D.)

50 | 0760-00206-0000 CABLE MOUNT (2 REQ'D.)

51 | 0760-00211-0000 CABLE CLAMP (4 REQ’'D.)

52 | 0760-00921-0100 CABLE GUIDE 18 x 2 (2 REQ'D.)

53 | 0760-00921-0000 CABLE GUIDE 30 x 1

54 | 0017-00104-0001 #5 SPLIT LOCK WASHER (2 REQ'D.)

55 | 0017-00101-0522 #5-40 x 7/16 SLOT ROUND HD. M.S. (2 REQ'D.)
56 | 0760-00159-0000 L BRKT. (TOP) (3 REQ'D.)

57 | 0760-00159-0100 L BRKT. (LOWER) (NOT SHOWN) (2 REQ'D.)
58 | 0017-00101-0598 #8 - 32 x 5/16 SLOT HEX HD. M.S. (60 REQ'D.)
59 | 0017-00101-0784 #8 - 32 x 3/8 WING SCREW (10 REQ'D.)

PAGE 42

MIDWAY MFG. CO.

A BALLY COMPANY




NO. 760 — SUBMARINE — LONG RANGE TARGET ASSY.

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 43



NO. 760 — SUBMARINE — LONG RANGE TARGET ASSY.

\

R

3
& 7] |5327

24

40 ¥

M/IDWAY MFG. CO.

A BALLY COMPANY

PAGE 44



NO. 760 — SUBMARINE — LONG RANGE TARGET ASSY.
ORDER BY FPART NUMBER ONLY

ITEM PART N©° DESCRIPTION
1 | 0040-00620-0000 SINKING SHIP D.C. MOTOR — 12V.
2 | 0017-00101-0517 #5-40 x 1/4 SLT. EXT. PAN HD. M.S. (4 REQ'D.)
3 | A760-00070-0000 CAM ASSY.
4 | 0017-00101-0308 #8 - 32 x 3/16 SET SCREW (4 REQ'D.)
5 | A760-00072-0000 MOTOR & TIMER BRKT. ASSY.
6 | A084-91342-B760 LONG RANGE LIGHT SENSING P.C. BOARD
1 0760-00950-0000 P.C. INSULATOR
7 | 0017-00101-0555 #6 - 32 x 5/16 SLT. HEX HD. M.S. (30 REQ'D.)
8 | A760-00056-0000 ACT. ARM & BUSHING ASSY.
9 | 0760-00924-00XF TARGET — LONG RANGE
10 | 0017-00104-0087 WASHER (2 REQ'D.)
11 | 0017-00101-0330 #4 - 40 x 5/16 SLT. PAN HD. M.S. (2 REQ'D.)
12 | 0010-00262-0000 TORSION SPRING
13 | A760-00062-0000 CARRIAGE — SUB ASSY.
14 | 0760-00188-0000 CAM RETAINER
15 | A760-00075-0000 ROLLER & BEARING ASSY. (3 REQ'D.)
16 | A760-00133-0000 SINKING SHIP SWITCH ASSY.
17 | A760-00044-0000 END OF STROKE SWITCH ASSY.
18 | 0020-00202-0000 SWITCH PLATE (2 REQ'D.)
19 | 0017-00101-0527 #5-40 x 5/8 SLT. RD. HD. M.S. (2 REQ'D.)
20 | A760-00076-0000 CAM. HUB & DRIVER PIN ASSY.
21 | 0017-00042-0173 NYLINER (2 REQ'D.)
22 | 0017-00100-0018 3/16 "E"-RING (2 REQ'D.)
23 | A760-00077-0000 DRIVE LINK STUD & BUSHING ASSY.
24 | 0040-00623-0000 D.C. MOTOR, 12V., 18 R.P.M.
25 | A760-00086-0000 LINK & STUD ASSY.
26 | 0760-00256-00XF STABILIZING LINK
27 | 0017-00042-0093 NYLINER (7 REQ'D.)
28 | 0017-00100-0025 1/4 “E"-RING (7 REQ’'D.)
29 | A760-00100-0000 SWITCH & MOTOR MTG. BRKT. ASSY.
30 | 0760-00758-00XF PIVOT ROD
31 | A760-00074-0000 CARRIAGE PLATE ASSY.
32 | 0760-00187-0000 LOWER RETAINER
33 | 0760-00262-0000 TERMINAL BRKT.
34 | 0760-00940-0000 TERMINAL STRIP — 12 LEAD

M/DWAY MFG. CO.

A BALLY COMPANY PAGE 45



NO. 760 — SUBMARINE — LONG RANGE TARGET ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N@° DESCRIPTION
35 | A760-00068-0000 SOCKET & BRKT. ASSY.

36 | 0760-00944-00XF RED EXPLOSION LAMP

37 | A760-00071-0000 LAMP BRKT. & SOCKET ASSY.

38 | 0017-00003-0250 LAMP — 12V.

39 | A760-00084-0000 ENCLOSURE SPOT WELDING ASSY.
40 | 0760-00942-0000 EXPLOSION REFLECTOR

41 | 0760-00939-00XF EXPLOSION LENS

42 | 0010-00596-0000 TENSION SPRING

PAGE 46

MIDWAY MFG. CO.

A BALLY COMPANY




Wassy di

(LINp¥EdE):
FIONVY-3S01D

HS 1L39¥V.L

"ASSY dIHS 1394Vl — INIHVINENS — 09, 'ON

PAGE 47



NO. 760 — SUBMARINE — TARGET SHIP ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N© DESCRIPTION
1 | A760-00067-0000 CLOSE RANGE SHIP PIN ASSY. RED
1 | A760-00067-0100 CLOSE RANGE SHIP PIN ASSY. ORANGE
1 | A760-00067-0200 CLOSE RANGE SHIP PIN ASSY. YELLOW
2 | A760-00016-0000 CLOSE RANGE COIL BRKT. ASSY.
3 | A084-31339-B760 CLOSE RANGE LT. SENSOR P.C.B. (NOT SHOWN)
4 | A760-00066-0000 MID RANGE SHIP PIN ASSY. RED
4 | A760-00066-0100 MID RANGE SHIP PIN ASSY. YELLOW
5 | A760-00016-0100 MID RANGE COIL BRKT. ASSY.
6 | A084-91340-C760 MID RANGE LT. SENSOR P.C.B. (NOT SHOWN)
7 | 0010-00253-0000 SPRING
8 | 0017-00003-0245 SOLENOID 24 v.D.C.
9 | 0017-00100-0018 E-RING
10 | 0760-00715-0000 BUSHING — PLUNGER ARM
11 | 0017-00101-0547 #6 - 32 x 3/16 PAN HD. M.S. (4 REQ’'D.)
12 | 0017-00104-0026 #8 FLAT WASHER (2 REQ'D.)
13 | 0017-00104-0010 #8 EXT LOCK WASHER (2 REQ'D.)
14 | 0017-00101-0784 #8 - 32 x 3/8 WING SCREW (2 REQ'D.)

PAGE 48

M/IDWAY MFG. CO.

A BALLY COMPANY




NO. 760 — SUBMARINE — FRONT DOOR ASSY.

=
o
-
S < .
o O uw
o= =
W <
= o 5
= LLl
81::::
<
© o
<
< ¢ 2
0 = -
» o L
>E&
dj;i’:ﬁt
el =L
O_—-—<O
=2 = > >

PAGE 49



NO. 760 — SUBMARINE — FRONT DOOR ASSY.
ORDER BY PART NUMBER ONLY

ITEM PART N@° DESCRIPTION
1 | 0090-00902-0000 DRESS PLATE
0090-00902-0100 DRESS PLATE (W/0 PRESS BUTTON TO
START GAME)
2 | 0017-00101-0552 #6 -32 x 1/4 CARRIAGE BOLT (2)
3 | 0090-00117-03XF COIN ENTRY PLATE (25¢)
4 | 0090-00906-0000 PLASTIC START BUTTON
5 | 0010-00007-0000 COMPRESSION SPRING
6 | 0090-00013-0200 DOOR ASSY. DOUBLE ENTRY
7 | 0017-00005-0050 DOOR LOCK & KEY WITH SCREW & NUT
8 | 0090-00002-02BR DOUBLE DOOR FRAME
9 | 0017-00005-0041 421 N.S. CAM
10 | 0090-00901-0000 DOOR SWITCH
11 | 0090-00126-01XF SWITCH BACKUP PLATE
12 | 0017-00101-0528 #5-40 x 3/4” LNG. M.S.
13 | 0090-00903-0040 25¢ WINDOW
14 | 0090-00143-0000 COIN PLEX RETAINER
15 | 0017-00104-0002 SPLIT LOCK WASHER
16 | 0017-00007-0019 KEY HOOK
17 | 0017-00103-0005 #6 - 32 HEX NUT
18 | 0090-00010-0000 SW. PLATE & OILLITE ASSY.
19 | 0017-00100-0018 “E” RING
20 | 0090-00131-0000 SWITCH
21 | 0090-00104-0000 TOP & BTM. COIN CHUTE W/BRKT. ASSY.
22 | 0017-00101-0598 #8 -32 x 5/16 SCREW
23 | 0010-00181-0100 SPRING
24 | 0090-00129-00XF PIVOT POST
25 | 0010-00134-0000 SPRING
26 | 0090-00008-0000 ACCEPTOR FRAME ASSY.
27 | 0093-00155-00XF REJECTOR LEVER
28 | 0017-00100-0012 “E” RING
29 | 0093-00151-00XF COIN GUIDE MTG. BRACKET
30 | 0090-00005-0000 COIN GUIDE ASSY.
31 | 0017-00101-0555 #6 - 32 x 5/16 SCREW
32 | 0017-00005-0039 COIN SWITCH
33 | 0010-00557-2500 TRIP WIRE
34 | 0017-00007-0132 PUSH-ON RING (BIK)
35 | 0017-00101-0507 #4 - 36 x 3/4 SCREW
36 | 0090-00128-00XF SWITCH BRKT. — DOOR TILT

PAGE 50

MIDWAY MFG. CO.

A BALLY COMPANY




NO. 760 — SUBMARINE — ADDITIONAL PARTS LIST
ORDER BY PART NUMBER ONLY

ITEM PART N° DESCRIPTION
A097-00001-0000 LOCK ASSY.
0618-00117-0000 VENT GRILL (2 REQ'D.)
0017-00003-0225 INTERLOCK SWITCH 125V. 10A.
0625-00133-00XF INTERLOCK SWITCH MTG. BRKT.
0624-00902-0100 P.C.B. SUPPORT BRKT. 12" (3 REQ’'D.)
0624-00902-0200 P.C.B. SUPPORT BRKT. 10"
0760-00207-0000 P.C.B. MOUNTING BRKT. (2 REQ'D.)
0760-00212-0000 GLASS LOCK BRKT. (2 REQ'D.)
A760-00030-0000 COIN BOX COVER ASSY.
A760-00032-0000 COIN BOX ASSY.
A760-00131-0000 STRIKE (2 REQ'D.)
0760-00162-0000 CASH BOX SIDE CHANNEL — LEFT
0760-00162-0100 CASH BOX SIDE CHANNEL — RIGHT
0760-00273-00XF CASH BOX LOCK BRKT.
0017-00101-0619 #8-32x 1/2 CARRIAGE BOLTS (6 REQ'D.)
0017-00103-0061 #8 - 32 HEX NUT SEMS. (6 REQ'D.)
0017-00101-0028 #8 x 3/4 SLOT. HEX HD. M.S. (4 REQ’'D.)
0017-00104-0022 #8 FLAT WASHER (4 REQ'D.)

0017-00101-0555

#6 - 32 x 5/16 SLOT. HEX HD. M.S. (3 REQ'D.)

M/DWAY MFG. CO.

A BALLY COMPANY

PAGE 51



DENOTES O.IMFE 5QV. AXIAL LEAD CAR
USE THERMOLLY HEAT SINK NO, 81008
USE THERMOLLY HEAT SINK NO. 6IO7B

3

PAGE 52

COMPONENT LAYOUT PART NO, MO5I-00760-A0I8

12PN

12PN

TPIN

SPIN

BPIN

18PN

A 8 ¢ D
O O i (OO [ B 2R
[ —] PF, OOR
INDUCTOR MH 550 wa R e
@ TuF. (2K ] MeoR]  [3R]
n w EE] m
O IEE O mm b LF o o —
oo G (5 T 33| on
= L biE b 74175
0 P3ss CEO
Zia LOIME, [ nsam
T i, Q,o A Wisa) e o —
men ][} =% o = e
—w o uh¥a20 —
o] D" b 7474 b 7406 b 74175
= Q
‘I'E 1. [ s v
= A I [ — Ll
e ¥ ] =k
| == = b 7406 b 74175
- B
] m@ %, T I
o D | )]
_ LM324 e b 7406 b 74175
— o]
B — ] [seon] I
El ] CRor) [(5&m] =]
B . =
z . Cm e g D 7406 b 74175
: E] 5' oo OfF = '
-] T == ——
e O o4 (&7
(MO
) I% pimza | Tmr HT] b D 7ALS367 D 74175
MYLAR,
(s | CRET  (5) CZn] | |
- et =] e, O o e
- ©v'§¥iv.' =
— - - mn b MLS367 b 74175
o O o
o @ e 8 Cex
(&) E] o E]
[(3¢0n | NE
B DILM324 | . | PLM339
Q™
ow. I
T, [£ZK ]

=
s =2

|
D45cCs

-
=

.lﬂ&
e,

o =
O 52K
CEDK] JANT.

0.33ME

o o §
-
[

[ v o]

D LM33°
e
CROR ] ©‘:ﬁ§r_‘" =z
-
=)

"

-

DALS367 o row)
CE—)
CIE—X w1
X [ =]

| ramm| |
o L
o — on -
aw [Eanj

- o

s

D7AALS367 -
—sxnn

]

-

[—| -

on sw =220
0]

S
aX
3

QOOO600000 00
8
z

(11T

CZHK]

D 3900

o, ERE]
juceyer.m |
EEE)
CE
]

D 3900

-]
[R4EE T

2 .0

25V, 25V,
TANT TANT,

o]

oM.
Oisv.
TANT,

Q)

L.OMF.
28V,
TANT.

FL

TANT.

10

SUBMARINE GAME LOGIC PC AD8B4-90704-E760




RRC LAYQOUT PART NO. MO5I-00760-A0I9

L1

L

[T

15PN

(A ]

R281

) PN

L]

0=

il
nj LM329
Ii
Il

c2(®
Rl =

R2I

"
~y
Y

[1[]
bl 1 [ e
ol i | 2z
Ul ]

slalsfu]=lnials
EEREEEEE
=T =

Iininlnjuinin

bLM324

[ R223 )
[ K202 |

| R207 §

RERHRRE

D LM34

Rk

O
m i m]
R

LM324

[CRIEY ]

DALS367

[ RES

pALS367

CEz ]

[ —

e

@cz

@cu
Onm
Dm
Oqu

CDcae
ez
Cces

Gca
®ez
®Ocen

Ces |:|:|

@css
(@1
O

O
O

®esz
Ocss
Ocso
Ocn

R250

R49

[ 4% ]
.1,

1LEIR

:
>
[

D 7474

:

R3S

el e

ii
i 1
ijs

il

DLM329

LLLLLE

LM339

chliklekl

2
R
(]

HERRHRA4 e R

[
3
[l

il

&

{9

G
Gcss
®ess
O

(@I2Y

[_R3Y ]

7406

CRas ]

D 7406

CE]

D741L5367

3

D 7415367

[m i
@ .- m]

D 74LS367

a
~
u

J15-!

GEAEE 0 BEBEEE

[]
-

i

I
&
R

E
sias -

b 74175

D MI75

RIS ]
[KAS ]

b 3900

il

A% ]

i

LD
Ay ]

D 3900

Cit

b 3900

(RIS )

(G

O

Oce

(GHU

10

SUBMARINE GAME LOGIC P.C.A084-90704~E760

PAGE 53



* CONTROL BUS
H
] NOISE H?}v 2v
! A . RIOT2 $R109
‘ ,) DATA BUS ! 12y +i2v +5Y 45V 27M 327k
v -~ ) ) aTe 3 < ?s'?ﬁ c22 “)82'92 F
i RII0 A/ 0022M 22 M
; ___P_o___l I____ﬁf_if_‘_ 50 vy esy T s U 5 B RIS 3 R ek | o oA
15 ' C 3,LM3900] D2 o NP W e
- S 2 ey 1 e N K6l RB6 ) o RII | I w
1 te—H cu BB DY WASSUS “”; L¢y 2|03 TEOK 6eK ' mumel Gk ] 3900 oo Rite
b 1 — 45 00 Sloaips P20 | 3K k2 Toine [ The, s =* Ru2 in in PE
L SUBMARINE  GAMEBOARD LOGIC AT M—S (i £ 1 05 12 0P obe | TMYLAR || gk . —_— — ague T 3 ceox 12D
:“ @Jo—& RC.A0B4-90704-E760 sv Pl 10 L) DY 13 1S P3u ﬁobq'x - R89 5|3 2 - G -/ G414 +12v_TANT. ~ 2M = = e
+ 1 o vV At VY 1 A
vl 12 LOGIC SCHEMATIC PART NO, MOSI-00760-A0I7 - _— o 48 1 8k Tussoo o o R1l6 [z sy g RIS SUMMER & AMF
17 I 1pi 5y 101 or3 xﬁ{dq'v‘—ﬁﬁ izv ] - Trome, 12Y 12y -_I.-—‘.’(',Z'JF L0 SoM ™ RI9 gial ”
T 149 UNREG g e ] 9 €9 =t Rigo RIo2 =WNL] 03 dRes MYLAR  MYLAR Jant. 23 g 127K 26 Q28 o RN
@ T+ 2% 9 70 103 03 4 2 _Pn LOMF 2.2M a7 271M $27% 6BOK LOMF 50K 25V | €28 100K X PIN3 CF T2 PIN
Iv< M M 2 Ia PI3 )2 — bs zc,\" 2 RIOI REw . > 13900 2;52‘ RIZ% RIZS RI26 25y b ¢ IME W CONNECTOR
=1 i 02 51 nairs H—o2 TNt CHOK $680K R SONAR CIRCUIT N w8 ¢ | 2k 12K K TANT W, TANT | 2% g3
| R99 Wt ci9 2 A e e e A m s TANT.
l1ig<& ) o1 B ISPy 660K | 6 ] . 1 SB0K -Tiw R123 13 I I R190 2 DI04 85", PINC OF 72PIN
'X | oro I3 J VW 5 10 R9G RQT Ro8 X = 25V 220K LM3900 c24 €25 , LIS n > CONNECTOR
i | om 00 @I 10 P30 Rio3 | |09 | Rey 12|03 W] R TANT. *=- c20 033ME T G022ME 220% 54175 P w00
(i e Crmrmn e B SN P O Lt o= e %
Jw& : CIS . TARGEY SHIP 12K 12K sik  LOLSHF | OISHF Dt TANT. SHIP HIT + M VUNREG.
i Iig oP3 , o1 ez ez wire L T aige . Rios R =wuiofy =u0lp | IN4ive [ Ri27 RI 45 +5v RGET SHIP SINK 7
7 Lk a4
i | | Reser 3. " .I.(l l + +12v DEC 10K 1hNwias Il 10K
i o a7 2y 4
i (M I oe 5|06 lv eee - FYPR F—, T 00zzuF To3amF R3S FRONT_SHIP HIT I R2I 26
; | 1 - 3 oS 12 10 Pz SHIPS SOLENOLD —X -0 =100V 10 +i2v, e 2% DEC RED LIGHT +S5y Rl R0 $ RS9 oK 3
né ! ! ‘ o4 IS P24 : i Qowscs - ':?V'T. N 406 %97 qiz P 0Nt an ag on
g ! | L ' 7406 5604 an SHIPUSOLENOLD &R *14V.UN.REG. ) g R s n{}‘g_J 9’9 1N4604
z | | 9 PN 1P32
z oP2 SIN6 R& : 7406 TIP3
© ] R n o S/ uscs asl 357 GAME_OVER , r2rs |
Ll 14V UN REG. ) [ R L EXTENDED PLA =
g ST, 03 % 2 P23 o = __.!:%E____Y —
. DuHE] .
§ S o2 5|7 |7 e DusCS SHIP2SOLENOLD  RTH 14 UNRES. Toe Mleatsink | : HYLAR
Im : YIR: 15_ P2t 958 Ao | — €83
:"’ — ~ ! po__ iz 10 P20 H4VUN. REG. ~06 560R "~ Qi6 [ses = {
| 2 ! . ' s
132 L__Dbs | RESET D4sCs TARGET SHIP TARGET SHIP  Rsé j> 7406
to.2 | D6 | s _ FIRE UNDER HITLGHT 5600 TESHsIN P13 o f53
| RET e 01 3 _Pn s WATER LITE ON WA —}«" i S6on
|"<<§ 2:3'&: oe | 28.[e om | Tuce P | quge OWE!
A ) Ds 12 u_ps
| | +14VUN REG.
: | R o4 13 14 PG oV woc son !
i MOL LI, O.IMF.
i | 5y 0 i RS7 i i Sy oY = Boyde  R4T S
| oPy : S0 [} 6 RS8 MY2 . CERAVIC 2rons
| | | T T S0 R220 cer Qo
| 9 ] 09
| ! 0 2 ol 03 2 ey Hes : 24 : A -sc1360 150K > TiNaGo4
| ] :] A§| 7: 02 5 7235 6 P2 406 2 Y4 MY N
41536 m—— !
L 9 ] ot 13 (L = |86 __ 1 lcs A6
DY 1 GiM BENSEREN
05— 4] . 3 0o 12 T ToR g Py - -
L > }—L - | POWER +13VUNREG O + 9
18] lis Col ' -J3uF [ RESET TX\'GND. lc.,-.og,\mw},_ |
L1 TR, 100K 3 - | o bl blef | POMER
- ilg 1 MYLAR MIC JQ{IMF’ e b 1 b oYt GND
05 Cas 12 pr 2 __Po? STIR WATER MOTOR vy S -1 N
pony 0K CER
o7 < HuV REG 06. & 72'195 6 P06 | 344 ces Y J
- 7aLs367 - ! l
[dx] [3 7 0s 12 i Pos 14 UNREG,
i +sy +5¥ - -
m— Ri51 - Rigt-C37 —
| S P [rnce s mies on 1y e PR A - — .
S ARCIO [RI53 - RI63-C39 A ~ EXPOL.
9 O.IME IN EXPOL. |
org 7406 ] S 06 SIK 50v4= R36 4004 ! LITE
! " 0 ' R27 CERAMICT 270A a 04 | PC.BRD '
+5V 03 w13 75 " p-| |||_E D o Y [N cio W I mocaon__ 136D |
" - 3 10 9 3 7 % S ]
OINF o= S gi10® R3I Rz e P32 1 ]
; LI 7 HYLAR L. ;‘;)4 06 2% 2 1% 289 4 agx 180n | 10 100¥
ot 13 e #Bi Al 12 Bl ols 3 R32 Ry I N M2 M (A€
) 00 12 10__ PG5 < _— I R » it ! Ahgmn i iMh o 2 W[ 6 |
- 2 53 3
f esvo 7408 | [ cy T T I w5l i !
— ° otnr T = ME SOV =[RS OIME |
! REsET RI0S OIMF | = 05 LrRow a3 L | MYLAR I
1 68n AR INs2uiB - 08 =
! —FRigs IN40O4 I |
? R} INS2u28 A37 IN
| SHIP MOVEMENT MOTOR g CE§$§§== R 83
: v R38
¢ = 1 cal TORPEDO FOLLOW
T
N8 - 14 UN. REG. MOTOR,
. 100K 1
: | 1oue L 14V.UN.REG,
o o =SV,
Z 2 g kY . ; :
x| o« w - -
w w N bd
- x| X 3t {3 = o] vl 2] ol N} -1 O 9
. <] of of ol o] ol ol of o] &l & 44
‘ el BEsasssseasl)a 11, -t - 1 -4 O-14VUN, REG, - 4 —HH rtHh
| r ] " 1 r —‘ 'nd ' | - | | o
o W o] o] 9 = o ol v Z| W = | f= 1 1= 12 | | == !.T’r. ine oo 1fifip
- e Ayl ! i O 1314 | o | 234 | 1S52% | G 18531 SIH23
= 55 5 51 61 51 51 51515155155 I 1555 | k. (el 1591 I L 1 L J : L__1 L"—J
g ' te——d L ~d Lo Lo — T 76 75
17 Ju J8 J Js J9 Jio

PAGE 54



20 PIN CONNECTOR

4
15 MF, » - i - il - o
V.
ELECT.
_ e T N _ T T T e '
r“-;‘—I 50V, , .
| "5"6’ ¢ £ 710 ALL +5VDC (
] !&le] £ TOALL -5VDC A " 1
| & i £ To ALL +12VDC . o { 74367
. : +v 4 s
[ 4 s NS : - =
‘ l - 3 sly7 .
| 2 A2 |1
T4 EL
i ! | R200 I i B NJesst
| NOISE ) 47K i ' 5 3P :
| | GENERATOR P w0 6 - -
H4 | . RESET 10] €L~
| 1 +12v +12v V &) szm 555) e b as [\"367 A9 ]
! s ason sw/v
| ' s s, B . p " 'D\ As | pTERET TR
40175 4
| ! 3 4006 * +5V. UNREG. Hl s N B ) ’ '
b—_—s [} e
! ;I; ) 7404 " 5 = ar
| | 67 uB +l2v ] 22 .
| ) 02 17 +5v 36 oL 74387 : i
| wSésze 15 N !
= " |
i ! i 2 | L3 i ‘ZW" |
i | 220K s ToPNt 47K 3 T T T
] SUSTES o|2l7s @ Ty,
i 2 KEY T - | 1€100 & BUS REQ 2 74367 . .
i < +12v 883% 33 ey
l ! b i * s 74367
Lo | I |7 ol
: ] P 30 PR ‘1ao
| i . +5v 2o IS Al
’ | i 19.968 MC ? Az
AUDIO X-TAIL (A3 -
P! ao wik [ mE ANPLIFIER ] ) 17l R TR N Rm
P! Ex i attion Summ— ' ‘ LRI uz ® - Ae
| 'z%'v" s Py oo il ! 74934 AL
| TANT. R2sg B : X — 2 o | [As
| 10K L HALT Tc g
I i Ci2 100K S ceo s o . i
oamr L ] i
| 160V 7 aer AlQ 20 10 3 |
MYLAR ) —|
‘ [ . 7404 w: vM 7404 '® ° 8 [ |z'|54?~“
| = I%‘:F CERAMIC = TOPING +5v * r=-1 3 \ \
| L a3 Pyl 1€100 1 SEE g
| T ouME N2 s = TANT. 7404 . |, Tasee | i
100V RI3 o Al :
| ! e 3,4.5 LT VAT 2 4 |: ot ] A
6 |24 ] 24
| ! o bt 0112 . Ta ! TABLE OF JUMPER OPTIONS
{ 9P 3 tro R
| =t R3S "33 TOLM377 L] s 5o °pi ! DESC. OF
| | LOWR ook 200k " T oo 1 | ] ROM/PROM JUMPER
TANT. — [}
) +5v 7
I sl soneen ] oy vy A oo ot ANY Als|ciolelfrinlulalole]n .
1 ST eremnen . ks A — ) 2708 | To|TO0|TO|TO|TO|TO|TO|TO|TO| VO | TO]| TO :
L cz ; | pROM [ 2 |3|s|e|8|os|n|i2]e|+]|a]o
20! Y.AU0I0 RETURN %=Xl SEE LABLE ON MOTHER BOARD P.C. R34 PROCESSOR o, L 74139 Li%, | . .
FOR THESE CAP VALUES INTERRUPT Ry 7 P ;
| | 150K H JUNPER 47K Tk 7 L ) i Tl A|lB8lci{DlE}JF|H]JS]al®e]lc|n
, ' - e re 7 - 1 he 2ne | to|To|T0fTOo|TO|TO|TO| TO| TO|TO| TO]|TO
| ! vauoi0 i ’u 3 ‘ = v L° _Jl PROM | 1 |2 {4 |s|7]8lwo|ln]dlelalo .
! : R3S ; W = -
1 INT
! Qi . 100 555 RS 16 . ] wree | ajBlc|olelrlujv]lalnje]ln
| COIN COUNTER | see 1 L .
2 L e e " 2716 | T1o|To|To|TOolTO|TO[TOfTO|TO|TC | TO| TO
| 150w - 0 proM | 3|26 |s|o|sfizfu]|alels|n
100V
] *n :‘ECW L T . . ; 6.1, B | ¢ E wlula c
‘ " .3 i ; 9316 {to|Tto|lTofTtoltolTo|To|vo]TO|TO|TO]| TO
I‘}‘l Rom | 2 |3|s5|e|s|lo|ulizlalelse]|r
| i ?ogv ?+5v !
| | m T T : : INTERRUP T OPTION JUMPER
| N 00 S 23S 10K S < S Iox
o |00
| M6 crz o 1 - @ 0 : FOR ORDINARY INTERRUPT h 1O §
| 8 POS. 74367 02 " 3 00
! o > o ! —n B
| I w4 2 3p—03 Y pa ! o i FOR NON-MASKABLE INTERRUPT R
. ” s ’ s . : .
} s 4 13 preenzid
i .8 05 T s sai8
| & 2, M 2 2 3 02 | —|
| ’ ' 15 Ls o3 | TO DIODE
! 8 ...[ x 8 2 3 g AT D-7 . | .
| B 2 I 2 T——-M | TOPIN | 1
| | - 1. PORT 3 3 2B 2 \ 0 H-1 Of F-1 .
'Sn‘za 12h S g I PiN 6 I -
k m o — TO PIN 12
| s| aum RRC‘ 05 hloe . P S s 04 | e of W3 |
I | Ri6 | | cos 2 o7 R 0 S S c4 o5 |
et RIO 00 A4 3 ® E o [E | GND 11
= 7ns] RRC roos © w2 T o AS [ PPy s 7 = | S . s _ V
! ©iner T a2y > 10 7 8218 : L ! J-3 |
3t mos[ooe %4367’ [ o2 o i T S 1C100
| ST R <ioa N s @ o7 |i TEST CHIP |
' 2 302 Lo s S s 16
’2 RIOS| poe ! a3 [——1‘ E TTTTITd |
U €103 4 CRI i i
I I.PORT4 - TO PIN 3 +5V
l | A0 1€100 | | t
| )T swmen mug[ oo » Nal48 L TEST CHIP DETAIL N LOGIC SCHEMATIC FOR
R1I7 cio7 RIS —_——— e —— — — -
| t [ B 2 " 74367 _ Z-80 COMPACT MOTHER BOARD
1l sv. unrec. az s a £{> X s i
| €5 , e . Seoa : A082 - 90004 -A000 ;
_________ 22 . {
o . - . . ‘ PART NO; MO5I-00078 - 0000
L " . 2IE|\3 TORG : =
a4 N 9 oy 20
- = )
oUTRUT | AS [ — 13 14 S L §
n‘mu IMF. 103 { 10° 7427 =
Rilz 2y IRy
T . Gov'y
_________ | «lz|8 & of «f of of -] o
= wig| > |~ 2 ol of of ol 2| £ ~ el ol ©
I ] .| & HEREEE - -t - -
z HEIRS HE - TR HEIRARIRS RS HEIRI RIS
a clele|gielzlz| © " el el gl el 2l = o Bt e e el g 5] -
zlalalsl 2|3 w <[ = 5151 315 5|5 . el e =l 2 <
5 21212]2|2) s3] 2 < = EEREEE HEEERHE Iz: HEFNE . 2 o )
E EEININININETE HEEEHEEBE EIR R z|E R ®| B HINEIH HIH H S| 5] 12 (
o ~77—~—;:J——- YRR N R ) St o =l-=l=l= —|= = e e || = %
o\~ PR N N R AN R EA NS PR A A R AR & AR EA A CAA AN .
15Y- 1YIYIYIVIVIVY YD WYY LVIVAVIVIVIVRVE A48 02 M 200\ 24 Yoy
L_', ke : ¥ ks b wop o x b 2 Q |
— s 2222 2o - 3 s 2 5 5 3 5 5 5 3 R 4 B

72 PIN CONNECTOR




¥a JMF. 50Y CERAMIC AXIAL
LEAD CAP

| 2 3 4 5
[ — [ — | e =
1SWF, 25
A 6810 D 680 6810 D &80
= - - = [ |
] [ — [ [ ®
PO®
B 2716 2716 2716 D 2716
g 2 g E
® ®© ISME_25V,
(- o 0 60 ]
[CI6]G]
7415139 200 000 D 826
®® ©6
O ®0®
[ ]
A7 ]
o
b
= R
e Co G
(v | e e o
3300
= o =1
F 7400 727 @@ D 704 D 6l
|
Caze] 1 A
o |
A
:.CIEHRFDISC
i %404 H b 793 D 700 555 -Disc. 4006
CDwors. [ o 27K [
o8 (C-J0wx  [Z2K]
53] -] :’ﬁ":’m
JUMPERS
J D MLSI38 745138 FOR TEST D 339 D 4030
PURPOSES!
| — N4 56K g
MYLAR
L = ] .
K e I s AR
[Co nn S o e ©
Cegn]] AT
%_n — s I 7w - llTJ’.lﬁ
(00 TECECECHES ;A = i
R
L El b 367 L b Lua7? Ce
kv
MYLAR
. e i =
xJ [ w1
2600 .- | o
Zzx ] -
o [(Ffen B B
TANT.
[age4] BX ore GAME-ROM

(RAN-ROM—CAP KIT)

R

I

AOB2-90004-BO0O

i 1-PIN il B 9-PIN z'|] I H I H I H

Dip

HEAT SINK NEEDED
s QM.

PAGE 56

780 COMPACT COMPONENT LAYOUT PART NO. MOS5I-00078-A00!



d17) 3snJd S310N30 *

ar ANIS 1VIH or ar
[ Nid6 | [2] xXOxX-XX0¢0-9500 [ Nid7z ] [(NidgS ] [Z] Nids
_ INYL ~ONSONBL Ny _ !
T eceria. TV .AsZ + )AS2
1 956244 _m:nn® — Ou:o._
| !
| _ rnmmeVFuw 62
LNV
" ALY mHv%MNP
D2IN8L | SN ANV +ASE JWOOO!
L ! 7
- — = - AGZ
AU IS
+ ‘A9l 3K 00007 + ‘A9l JWN0000Z + ‘A3l JW0000<L
b# cH cH#
3sn4 35N 4 3sN4 . .
PENHIE, % 35030 = * |55 > + |ASZ 3M0002 ' — Mol U 5/
—— 015 018 015
dWV¢E dWV S dnvy G#
Teosn]  [[rzoewi [[voown] [[vzosn]  [Tvzosng Trzosni X _dnve | _*
[v29SN]  [[¥235NI [[voovn]  [[v295n]  [R295NI Pz35n1] x | 3s0d
VP S

(Nig ¥] | Nid €1 |
|

120V -£G900-IGOW "'ON L¥Vd 1LNOAY1 ININOJWOD
ANIHYINENS 09L 49-90v06-280V Aldd NS Y3IMOd

PAGE 57



r- - e® ISN4 % P‘n’h-ﬁ
v {9 | ﬁm wWv Y, MOLIINNO)
LNOAYY SINVA NO GICIAONE NOILYWNDINI 3%NJ ¥ N h
' I L |
— 3> T T
_ ! v2es N " v2-s2 | oY
| 1 |
| i O0V-09.00-1SON 'ON Lldvd JILYWIHOS __ |
) ]
| )
" | 0009-9006-280V AlddNS Y3IMOd _ J.nW.vo.“
! “ — | 13373 ! !
1 +Hnm.>0_ ! [}
I vo%IsNd % 3N00002 ' |
.nlhm 1 Qq L | o ]
SINNAAT T »295NI 'z "Ao1
,4, YOLIINNOD _” 1 1
r-LtA5 voOVNI X "
TR oy e [ S e eI
' l
) | 126062\ !
— <3 ’ L _ _
M A=,y " 1—1 1 ﬁ »IISNI ' |
| vil| ~ - = uuw._m I | .
= E— —<3}—4 - -
" " + L Tamboo! »795 NI Y S~
] 1 \. !
ANWD 31907 | ooy ' ' M
| 1 . ¢ 1
i ) —r VW 1 "W: _ 5
" X L1 »295 NI : “
FAY L
{ ; e aadd C®Isnd ¥ _ “ h
£} IR L e "% v A hd 819 ‘ d o e
| SroLon ﬁ »295 NI P Ve
| ' - .# WJH
- <} . _ I IJ L '
D3NN A + | 6 : +
" " wmw_ + \f + .r".m% ¥OO¥ Ny "
3 Y I S s ameA__J ™
] ]
v <3
SIOAV %
i 2 T®ISNd ¥ v29SNI
,3, WO1JINNOD
r oo g |-
BYUNA AW = 1 o wwooool + 295 N1
\ 1
TOWES VIRGd | . T
w3 v 1o10( ¥

-

18 35N3 %

: 0 -}
SIUNN AbE + i
,0, WOLIINNOD _l

1242 1]

$29SNI

PAGE 58



120V -09.00-1GON'ON LHVd LNOAV1 LNINOJWOO

O9L - Ll -80Y 1NOAT IN3INOJWOD ddv0o8 AV1dSId FNWIL-TH0OS INMVYAGNS
JUTODOOTOT 000 aonoooooogoooooooomon
_ don_1 _ _|.| U 09I __ — Uogl _
. o _ :ﬂ 6 6 6
L0570 | 206 T1d P87d /P80 /p81d /P871d
[ ! _ )
AN 7 i )4 4
3903 SIHL NO 100 ILiHM
; |
D byl D /bvl D bbbl D Lbbl
x 3
—W_ _ E ([ nae | [ NIQOf | E E P
D Gyl D Gl D Glivs D GlIv.
a J g v

avo avaT IVIXV JINYY3) A0S dNT =¥

PAGE 59



(SdL)
An)
Yoel

A<
¥ N9 Y3MOd

AaN9 ¥3M0d

h 1HOd 1108

5 140d 0178

Lq8

908

508

L

e

hag

€Q8

2q8

108

2t

6]tz

h|9|L

L0510

ASH

(SWL)
»oel

‘&

6f1]2/h9]L

e
Ll /0410

(59
AWl
o9l

els]il

5d9)
AW}

09l

L]

Lh

1391
870 WX

L1*2

19
FYALYE

AS+

(SWL)
AN/
w0e)

008
At
ON9 JI901

o ]
1

St
voLZ

ASH

by

ASH

sl

Lh870

Li*21

9*h

y
o___Nn_ 2V

(S L)

:>w
woE|

> | 2

Thhl

[C]

13919
J83% | thena

[ANE]]

9*h

0Z0V-09L00-1SON ON_1.

AS+

PAGE 60



38
gy
=m
(=0 ¢ o
] H g,
£ 25 $2
=4 e “E
_° n [ 3T)
&< a2 @< I
Su a g.& 5
R LE i3 .
< <5 EE
Sttt 0 or gro----- T _3u
i [ ) 3 ”S
ARRAREARARAREAR _
o P e L - - T R 2 4
-
=
9
-4
d E>-2
p]
]
- o
3 st 1 I.Ol 2 o Q 0
§o 7 . 22 | 98 | M5 | J5s | Jds
ol > « o | 2z S+ = of m\ mu 2z =z uu mu
[ ' a)l o O - 4 0,
o o = o o g . -3 > a3
a x| o MS =13 <% *a *3 *5 *n *a
> z . )
LR R RS R A
F I I ﬂ g |4 |4 ®
2| wl » K P 2T
¥ z o >| 4 > i o o o =|
& z ; ; R o I I e 3
@f > L o L] L] o 3 o [e] o > x| O o [
EEEEEEE R KR LN m_-u - I i i B = =1 N B e i’ i I (-
AT TR hh— Ak AR AA RD R h—
[RLFS ; E
\\\\\\\\\\\\\\\\\\\\\ Lo %l _______g e e m e m e oo -
"< z5 zZ ze z5
) 3 g2 a2 =
! o ~F i «&
' ~z z wZ =z
i 55 38 =0 S0
| S S 3 3
I
I
|
1
I
|
! ©
| o
_ 2
] )
! 3
| ~
! 8
| X
, g
o ! o
o) o} _ go =
w O I <¥ g
sl 8 oM z
o any 5 BE =
B x < ;@ A_ﬂ <4
s 89y <O V2 %) &
[oXe) 3 = O
. DS e ORN [9)
ﬁP & [ oQ =
o S e a9 <
WW_ Ll oy [ + =
X % I © ! w3y w
L AOM = O ! =0 mm
N /ﬁﬁ Q< ” I o
IQQ =0 X 5 o
a: ) a Z
' o
. s
\ z
|
! x @ @ « «
_ ig Hs z2 z2 z5
| ao ay ay o ~id
| mm =z =z n.N z
) <€] no 0o 00 o0 mo
. 38 28 32 38 S8

>l 1
[:4 « o) > z @
W @l 1 1\ @ !
% | o = o E gz
a
- Swd
$ Zw -
S ' @ oo
b1 o 3 @3 5 oL3
F @ ER S a
g g 2 2z ¥ -
4 Y | 23 gz &
S # =D 3 zZ S
2 I pd = 32
[ B e Y s R -8 wt
i O T I et B E w33 o
¥ PR ol = e z
h ~ = = Tx aw
' ' | _w w ol
'
Lo 4oL~
[ 4 @ @
o} 28 z3 z5 2
e as ay as >
3 " i Se 0 @%
2 2z o2 wz 3o
a v5 z ag o3 29
w o zP2 o o o
3 ag €9
a ez F3
% £
L3 t<
|||||||||||||||||||||||||||||| o
r o
¥ ¥ V¥ ¥ 3 ¥y 8 ¥
[ R, PR . DU, O O O ¢ N I PR O}
« \
<
x
w
=
o
a o)
o, 0| o x| N
_w ' ] o
> o @ ]
@«
O I T I
35 \
[e) | > O o o x
&5
S5
Qo
3 > ot
o
9 o 9 ]
P! 3
i
y 22
X
o
SOUTROTTITOTOTITTIIITOTOTIINI0T)g | ee
) 2 ax ol joncy
A 2 SEaF =3
w N &0
wi aZe
a0 Fwiele)
o> | FnET
>0 - - -9
&2 >
13 xas
Soa
>z 253
oQ \@,w\ua
-~
— >
<« o
4
w
! .
E '
- -
a
=
-«
w | A o
=] > |
[«]
G °
L J_ 2
2 1 1 RB
e - .
g 2 o SN l B .. JR - )
. 2 T 88
\\\\\\\\\\\ - =
o @x o
Dqﬁm I =g oo
wor ——(— - ay
53 - —=a ! s
x N ' ! 40
M\E = )N S
f ) = S
4 - -
w
NG
| Swan
>
a {'WDWAM
w z it
1
5 % 8%y
@ [:¥a)

BRN
GRN
ON-OFF
W
ORN
SAFETY P
SW. —L‘?
ORN

PAGE 6l



NO. 760-SUBMARINE
MOTOR FILTER PRINTED CIRCUIT BOARD
MOUNTING INSTRUCTIONS

MIDWAY MFG. CO.

A BALLY COMPANY

PAGE 62



NO. 760 — SUBMARINE

MOTOR FILTER PRINTED CIRCUIT BOARD MOUNTING INSTRUCTIONS
ORDER BY PART NUMBER ONLY

ITEM PART N©° DESCRIPTION
1 |0760-00958-0000 INSULATOR
2 10017-00042-0225 BUSHING (2 REQ'D.)
3 | AD84-91351-A760 SUB.MOTOR FILTER P.C.B. ASSY.
4 | 0017-00104-0010 #8 EXT LOCK WASHER (2 REQ'D.)
5 (0017-00101-0596 8-32 x 1/2 SLOT HEX HD M.S. (2 REQ'D.)
PAGE 63 MIOWAY, 8- co.




NOTES

This space is provided for personal notes



